## **Clinical Particulars**

## 4.1 Therapeutic Indications

Ikorel tablets are indicated for the prevention and long term treatment of chronic stable angina pectoris.

### 4.2 Posology and Method of Administration

THE RECOMMENDED STARTING DOSE IS 10MG NICORANDIL TWICE DAILY. ALTHOUGH 5MG TWICE DAILY MAY BE EMPLOYED IN PATIENTS PARTICULARLY SUSCEPTIBLE TO HEADACHE. SUBSEQUENTLY THE DOSAGE SHOULD BE TITRATED UPWARD DEPENDING ON THE CLINICAL RESPONSE. THE USUAL THERAPEUTIC DOSAGE IS IN THE RANGE 10 TO 20MG NICORANDIL TWICE DAILY, ALTHOUGH UP TO 30MG TWICE DAILY MAY BE EMPLOYED IF NECESSARY. ELDERLY: THERE IS NO SPECIAL REQUIREMENT FOR DOSAGE ADJUSTMENT IN ELDERLY PATIENTS. AS WITH ALL MEDICINES THE LOWEST EFFECTIVE DOSAGE SHOULD BE USED. CHILDREN: A PAEDIATRIC DOSAGE HAS NOT BEEN ESTABLISHED AND USE OF NICORANDIL IS NOT RECOMMENDED.

#### 4.3 Contraindications

Ikorel is contraindicated in patients with cardiogenic shock, left ventricular failure with low filling pressures and in hypotension. It is also contraindicated in patients who have demonstrated an idiosyncratic response or hypersensitivity to nicorandil. Due to the risk of severe hypotension, the concomitant use of Ikorel and sildenafil (Viagra) is contraindicated.

# 4.4 Special warnings and special precautions for use

The use of nicorandil should be avoided in patients with depleted blood volume, low systolic blood pressure, acute pulmonary oedema or acute myocardial infarction with acute left ventricular failure and low filling pressure.

Therapeutic doses of nicorandil may lower the blood pressure of hypertensive patients and therefore nicorandil, as with other antianginal agents, should be used with care when prescribed with antihypertensive drugs

Alternative therapy should be considered if persistent aphtosis or severe mouth ulceration occurs.

# 4.5 Interaction with other medicaments and other forms of interaction

No pharmacological or pharmcokinetic interactions have been observed in humans or animals with beta-blockers, digoxin, rifampicin, cimetidine, nicoumalone, a calcium antagonist or a combination of digoxin and frusemide. Nevertheless, there is the possibility that nicorandil may potentiate the hypotensive effects of other vasodilators, tricyclic antidepressants or alcohol.

As the hypotensive effects of nitrates or nitric oxide donors are potentiated by sildenafil (Viagra), the concomitant use of Ikorel and sildenafil (Viagra) is contraindicated.

## 4.6 Preganacy and lactation

PREGNANCY: ANIMAL STUDIES HAVE NOT REVEALED ANY HARMFUL EFFECT OF NICORANDIL ON THE FOETUS ALTHOUGH THERE IS NO EXPERIENCE IN HUMANS. IT SHOULD NOT BE USED IN PREGNANT PATIENTS UNLESS THERE IS NO SAFER ALTERNATIVE.

LACTATION: AS IT IS NOT KNOWN WHETHER NICORANDIL IS EXCRETED IN HUMAN MILK, BREASTFEEDING SHOULD BE AVOIDED BY LACTATING PATIENTS WHO REQUIRE THERAPY.

# 4.7 Effects on ability to drive and use machines

PATIENTS SHOULD BE WARNED NOT TO DRIVE OR OPERATE MACHINERY UNTIL IT IS ESTABLISHED THAT THEIR PERFORMANCE IS UNIMPAIRED BY NICORANDIL.

#### 4.8 Undesirable effects

The most frequent effect to be anticipated is headache, usually of a transitory nature, especially when treatment is initiated.

Cutaneous vasodilation with flushing is less frequent. Nausea, vomiting dizziness and a feeling of weakness have been reported occasionally. Myalgia and different types of rash have been reported rarely.

Hypotension may occur at high therapeutic doses. An increase in heart rate may occur at high doses.

Rare cases of persistent aphtosis or mouth ulcers which were occasionally severe have been reported. These resolved following treatment discontinuation.

### 4.9 Overdose

ACUTE OVERDOSAGE IS LIKELY TO BE ASSOCIATED WITH PERIPHERAL VASODILATION DECREASED BLOOD PRESSURE AND REFLEX TACHYCARDIA. CARDIAC FUNCTION SHOULD BE MONITORED AND GENERAL SUPPORTIVE MEASURES EMPLOYED. IF NECESSARY, CIRCULATING PLASMA VOLUME SHOULD BE INCREASED BY INFUSION OF SUITABLE FLUID. IN LIFE-THREATENING SITUATIONS ADMINISTRATION OF VASOPRESSORS SHOULD BE CONSIDERED. THERE IS NO EXPERIENCE OF MASSIVE OVERDOSAGE IN HUMANS ALTHOUGH THE LD50 IN DOGS IS IN THE RANGE OF 62.5 TO 125MG/KG AND IN RODENTS IS IN THE ORDER OF 1200MG/KG.

#### H) INCOMPATIBILITIES

NONE KNOWN.